SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 54.97 -19.03 74 44.65 27.44 16.51 | 33.63 | 154 167 P H
2390 45.96 -8.04 54 35.64 27.44 16.51 | 33.63 | 154 167 A H
* 2412 106.96 - - 96.67 27.38 16.53 | 33.62 | 154 167 P H
* 2412 100.46 - - 90.17 27.38 16.53 | 33.62 | 154 167 A H
H
802.11g
H
CHoO1
2389.905 61.77 -12.23 74 51.46 27.44 16.5 33.63 | 375 181 P \Y
2412MHz
2390 52.25 -1.75 54 41.93 27.44 16.51 | 33.63 | 375 181 A \Y
* 2412 115.23 - - 104.94 27.38 16.53 | 33.62 | 375 181 P \Y
* 2412 107.96 - - 97.67 27.38 16.53 | 33.62 | 375 181 A \Y
\Y
\Y
2389.84 52.78 -21.22 74 42.47 27.44 16.5 33.63 | 284 | 284 P H
2390 45.01 -8.99 54 34.69 27.44 16.51 | 33.63 | 284 | 284 A H
* 2437 113.67 - - 103.4 27.33 16.55 | 33.61 | 284 | 284 P H
* 2437 106.6 - - 96.33 27.33 16.55 | 33.61 | 284 | 284 A H
2484.08 53.09 -20.91 74 42.8 27.3 16.59 33.6 284 | 284 P H
802.11g
2483.84 44.75 -9.25 54 34.46 27.3 16.59 33.6 284 | 284 A H
CH 06
2389.36 62.27 -11.73 74 51.96 27.44 16.5 33.63 | 330 182 P \Y
2437MHz
2389.84 50.71 -3.29 54 40.4 27.44 16.5 33.63 | 330 182 A \Y
* 2437 121.12 - - 110.85 27.33 16.55 | 33.61 | 330 182 P Y
* 2437 114.54 - - 104.27 27.33 16.55 | 33.61 | 330 182 A Y
2484.24 62.11 -11.89 74 51.82 27.3 16.59 33.6 330 182 P \Y
2483.68 51.59 -2.41 54 41.3 27.3 16.59 33.6 330 182 A Y
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* 2462 106.94 - - 96.67 27.3 16.57 33.6 263 194 P H
* 2462 99.42 - - 89.15 27.3 16.57 33.6 263 194 A H
2483.72 54.49 -19.51 74 44.2 27.3 16.59 33.6 263 194 P H
2483.52 45.51 -8.49 54 35.22 27.3 16.59 33.6 263 194 A H
H
802.11g
H
CH 11
* 2462 115.07 - - 104.8 27.3 16.57 33.6 322 179 P \%
2462MHz
* 2462 107.73 - - 97.46 27.3 16.57 33.6 322 179 A \%
2483.6 63.26 -10.74 74 52.97 27.3 16.59 33.6 322 179 P \Y
2483.52 52.87 -1.13 54 42.58 27.3 16.59 33.6 322 179 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.84 -36.16 74 55.21 311 10.1 58.57 100 0 P H
H
H

802.11g
H

CHO1
4824 42.29 -31.71 74 59.66 311 10.1 58.57 100 0 P \%

2412MHz
\%
\%
\%
4874 44.79 -29.21 74 62.15 31.05 10.14 | 58.55 | 100 0 P H
7311 42.04 -31.96 74 51.86 36.52 12.49 | 58.83 | 100 0 P H
H

802.11g
H

CH 06
4874 56.06 -17.94 74 73.42 31.05 10.14 | 58.55 | 245 0 P \Y

2437MHz
4874 47.14 -6.86 54 64.5 31.05 10.14 | 58.55 | 245 0 A \%
7311 46.42 -27.58 74 56.24 36.52 12.49 | 58.83 | 100 0 \
\Y
4924 38.06 -35.94 74 55.26 31.14 10.19 | 58.53 | 100 0 P H
7386 41.24 -32.76 74 51.07 36.46 12.43 | 58.72 100 0 P H
H

802.11g
H

CH 11
4924 43.83 -30.17 74 61.03 31.14 10.19 | 58.53 | 100 0 P \%

2462MHz
7386 41.91 -32.09 74 51.74 36.46 12.43 | 58.72 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2390 55.75 -18.25 74 45.43 27.44 16.51 33.63 303 193 P H
2390 4491 -9.09 54 34.59 27.44 16.51 33.63 303 193 A H
* 2412 106.25 - - 95.96 27.38 16.53 | 33.62 303 193 P H
* 2412 98.15 - - 87.86 27.38 16.53 | 33.62 303 193 A H
802.11n H
HT20 H
CHO1 2389.8 61.94 -12.06 74 51.63 27.44 16.5 33.63 343 186 P \%
2412MHz 2390 51.93 | -2.07 54 4161 | 27.44 | 1651 | 33.63 | 343 | 186 | A | V
* 2412 113.78 - - 103.49 27.38 16.53 33.62 343 186 P \%
* 2412 106.61 - - 96.32 27.38 16.53 | 33.62 343 186 A \%
\%
\%
2389.52 53.66 -20.34 74 43.35 27.44 16.5 33.63 305 203 P H
2390 44.65 -9.35 54 34.33 27.44 16.51 | 33.63 305 203 A H
* 2437 113.68 - - 103.41 27.33 16.55 33.61 305 203 P H
* 2437 105.88 - - 95.61 27.33 16.55 33.61 305 203 A H
802.11n 2484.56 54.5 -19.5 74 44.21 27.3 16.59 33.6 305 203 P H
HT20 2483.6 45 -9 54 34.71 27.3 16.59 33.6 305 203 A H
CH 06 2389.84 61.21 -12.79 74 50.9 27.44 16.5 33.63 295 184 P Vv
2437MHz 2390 50.03 | -3.97 54 39.71 | 27.44 | 1651 | 3363 | 295 | 184 | A | V
* 2437 121.17 - - 110.9 27.33 16.55 33.61 295 184 P \%
* 2437 113.52 - - 103.25 27.33 16.55 33.61 295 184 A \%
2483.84 63.99 -10.01 74 53.7 27.3 16.59 33.6 295 184 P \%
2483.6 51.72 -2.28 54 41.43 27.3 16.59 33.6 295 184 A \%
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2462 107.91 - - 97.64 27.3 16.57 33.6 303 187 P H
2462 99.54 - - 89.27 27.3 16.57 33.6 303 187 A H
2483.7 54.72 -19.28 74 44.43 27.3 16.59 33.6 303 187 P H
2483.55 45.72 -8.28 54 35.43 27.3 16.59 33.6 303 187 A H
802.11n H
HT20 H
CH11 2462 116.08 - - 105.81 27.3 16.57 33.6 349 175 P \%
2462MHz 2462 107.86 - - 97.59 27.3 16,57 | 336 | 349 | 175 | A |V
2483.6 62.07 -11.93 74 51.78 27.3 16.59 33.6 349 175 P \%
2483.55 51.61 -2.39 54 41.32 27.3 16.59 33.6 349 175 A \%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 37.93 -36.07 74 55.3 311 10.1 58.57 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 38.61 -35.39 74 55.98 311 10.1 58.57 100 0 P \%
2412MHz \Vj
\%
\%
4874 47.6 -26.4 74 64.96 31.05 10.14 58.55 100 0 P H
7311 41.3 -32.7 74 51.12 36.52 12.49 58.83 100 0 P H
802.11n H
HT20 H
CH 06 4874 58.02 -15.98 74 75.38 31.05 10.14 | 58.55 100 0 P \Y,
2437MHz 4874 48.02 | -5.98 54 65.38 | 31.05 | 10.14 | 58.55 | 100 0 AV
7311 43.78 -30.22 74 53.6 36.52 12.49 58.83 100 0 \Y,
\%
4924 38.62 -35.38 74 55.82 31.14 10.19 58.53 100 0 P H
7386 41.26 -32.74 74 51.09 36.46 12.43 58.72 100 0 P H
802.11n H
HT20 H
CH11 4924 45.12 -28.88 74 62.32 31.14 10.19 58.53 100 0 P \%
2462MHz 7386 41.03 |-32.97 74 50.86 | 36.46 | 12.43 | 58.72 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2386.48 52.74 -21.26 74 42.42 27.45 16.5 33.63 300 206 P H
2389.68 44.83 -9.17 54 34.52 27.44 16.5 33.63 300 206 A H
* 2422 102.62 - - 92.34 27.36 16.54 | 33.62 300 206 P H
* 2422 94.43 - - 84.15 27.36 16.54 | 33.62 300 206 A H
802.11n 2486.88 51.96 -22.04 74 41.66 27.3 16.59 | 33.59 300 206 P H
HT40 2492.4 43.01 -10.99 54 32.71 27.3 16.59 | 33.59 300 206 A H
CHO03 2390 60.36 -13.64 74 50.04 27.44 16.51 33.63 301 182 P \%
2422MHz 2390 52.42 | -1.58 54 42.1 27.44 | 1651 | 33.63 | 301 | 182 | A | V
* 2422 110.17 - - 99.89 27.36 16.54 33.62 301 182 P \%
* 2422 101.84 - - 91.56 27.36 16.54 33.62 301 182 A \%
2484.8 56.23 -17.77 74 45.94 27.3 16.59 33.6 301 182 P \%
2483.52 44.42 -9.58 54 34.13 27.3 16.59 33.6 301 182 A \%
2388.4 58.05 -15.95 74 47.73 27.45 16.5 33.63 290 286 P H
2389.84 50.33 -3.67 54 40.02 27.44 16.5 33.63 290 286 A H
* 2437 105.57 - - 95.3 27.33 16.55 33.61 290 286 P H
* 2437 97.2 - - 86.93 27.33 16.55 33.61 290 286 A H
802.11n 2483.84 53.7 -20.3 74 43.41 27.3 16.59 33.6 290 286 P H
HT40 2484.8 45.05 -8.95 54 34.76 27.3 16.59 33.6 290 286 A H
CH 06 2386.16 57.25 -16.75 74 46.92 27.46 16.5 33.63 292 182 P Vv
2437MHz 2389.2 4783 | -6.17 54 3752 | 27.44 16,5 | 33.63 | 292 | 182 | A | V
* 2437 114.39 - - 104.12 27.33 16.55 33.61 292 182 P \%
* 2437 105.94 - - 95.67 27.33 16.55 33.61 292 182 A \%
2483.68 62.08 -11.92 74 51.79 27.3 16.59 33.6 292 182 P \%
2483.84 52.05 -1.95 54 41.76 27.3 16.59 33.6 292 182 A \%
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2323.44 52.37 -21.63 74 41.9 27.71 16.41 33.65 294 187 P H
2345.84 43.3 -10.7 54 32.89 27.62 16.44 33.65 294 187 A H
2452 101 - - 90.75 27.3 16.56 | 33.61 | 294 | 187 P H
2452 93.02 - - 82.77 27.3 16.56 33.61 294 187 A H
802.11n 2483.92 54 -20 74 43.71 27.3 16.59 33.6 294 | 187 P H
HT40 2483.84 44.93 -9.07 54 34.64 27.3 16.59 33.6 294 187 A H
CH 09 2310.96 52.32 -21.68 74 41.83 27.76 16.39 33.66 298 183 P \%
2452MHz 2389.04 43.37 |-10.63 54 33.06 | 27.44 165 | 33.63 | 298 | 183 | A | V
2452 108.12 - - 97.87 27.3 16.56 | 33.61 | 298 | 183 P |V
2452 100.55 - - 90.3 27.3 16.56 | 33.61 | 298 | 183 A |V
2483.52 59.83 -14.17 74 49.54 27.3 16.59 33.6 298 | 183 P |V
2483.68 52.28 -1.72 54 41.99 27.3 16.59 33.6 298 | 183 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 38.28 |-35.72 74 55.63 31.1 10.11 | 58.56 | 100 0 P | H
7266 41.84 |-32.16 74 51.74 | 36.43 | 1254 | 58.87 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 38.03 |-35.97 74 55.38 31.1 10.11 | 58.56 | 100 0 P | V
2422MHz 7266 41.62 |-32.38 74 51.52 36.43 | 12.54 | 58.87 | 100 0 P |V
Y
Y
4874 37.87 |-36.13 74 55.23 | 31.05 | 10.14 | 5855 | 100 0 P | H
7311 40.73 | -33.27 74 50.55 | 36.52 | 12.49 | 58.83 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 37.14 |-36.86 74 54.5 31.05 | 10.14 | 58.55 | 100 0 P |V
2437MHz 7311 40.46 | -33.54 74 50.28 36.52 | 12.49 | 58.83 | 100 0 P |V
Y,
Y,
4904 38.03 |-35.97 74 55.38 | 31.02 | 10.16 | 5853 | 100 0 P | H
7356 40.58 | -33.42 74 50.31 | 36.58 | 12.46 | 58.77 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 37.3 -36.7 74 54.65 | 31.02 | 10.16 | 5853 | 100 0 P | V
2452MHz 7356 41.26 | -32.74 74 50.99 36.58 | 12.46 | 58.77 | 100 0 P |V
\Y
Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
186.87 37.52 -5.98 43.5 53.26 14.61 1.9 32.25 | 100 0 P H
231.42 36.22 -9.78 46 50.28 16.12 2.04 32.22 - - P H
242.49 36.38 -9.62 46 49.19 17.32 2.08 32.21 - - P H
3014 30.67 |-15.33 46 41.46 19.09 2.3 32.18 - - P H
395.9 28.08 -17.92 46 36.23 214 2.61 32.16 - - P H
958 33.84 |-12.16 46 29.56 30.92 4.18 30.82 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 40.8 34.12 -5.88 40 46.98 18.64 0.87 32.37 100 0 P \%
231.42 31.23 -14.77 46 45.29 16.12 2.04 32.22 - - P Vv
241.41 31.77 -14.23 46 44.73 17.19 2.07 32.22 - - P \%
381.9 28.1 -17.9 46 36.72 20.98 2.56 32.16 - - P \%
729.1 29.76 -16.24 46 30.77 27.48 3.57 32.06 - - P Vv
891.5 34.18 -11.82 46 32.54 29.03 4.01 314 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

) Temperature : 21~26°C
Test Engineer : Hao Xu, Ace Zhu, Ken Wu, and JC Liang
Relative Humidity : [52~57%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1-1 of C148
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<For Antenna 1>
<Chain 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

1 (¢Buvim) Date: 2018:12.12 evel (Buvim) Date: 20181212
1300 1300
1200 1200 5
1100 /"\ 00|
1000 1000
” /
/
300 -/ 80 T
700 = 700
500 ‘ 60 _J
eorer rnppchse i
50.0] g gt T
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHII-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting s21 Setting 21
A (6Buvim) Date: 20181212 el (@Buvim) Date: 201812412
1300 1300
1200 1200 T
10 o
1000 1000
900 904
500 S0
700 700
500 60 } A 54|
500 50
BN N — e
I e
400 ~ O
300 300
209 200
109 100
510 2520 7540 7360 730, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Freauency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHZ SWT:Auto
Av Detector +Peak Detector +Peak
g. s T s
Sefting 221 Setting s21

TEL : 886-3-327-3456
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2018:12.12 evel (Buvim) Date: 20181212
1300 1300
1200 1200
1109 00 1
1000 = 1000
900 904
300 80 T
700 700
500 60 :
B e
00, A A A AU
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting s21 Setting 21
A (@Buvim) Date: 2018-12.12 evel (BuVim) Date: 20184212
1300 1300
1200 1200
1109 o) .
1000 1000
900 ne a0
w00 / 200
700 7 709
00 i 00 A 54
50 s0q] It
40 = B
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :21 Sefting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

A (6Buvim) Date: 2018:12.12 evel (Buvim) Date: 20181242
1300 1300
1200 1200
-~
1109 vé ol
1000 1000
900 904
300 80 T
700 - 700
sl " W.,NW\VM/ s00)
gt PO SO NSV WU 50 TR N VSO e % o
0 p i
400 1 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 122 Setting 22
A (@Buvim) Date: 2018:12.12 evel (BuVim) Date: 20181242
1300 1300
1200 1200
1109 o o)
104 / o0
900 904
500 a0
700 r\ 700
o N |
500 e SN 504 "_ﬂ_),,“j L S S——
o] 200
309 1 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :22 Sefting 22

TEL : 886-3-327-3456 Page Number : C1-4 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Horizontal Fundamental

A (@BuVim) Date: 20181242

1000 //
900
/
809 7 PERK_BE 74
[y —
1

w00 M,

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO T003000R 7 VoW 300000, STt
Detector : Peak
Peak Project 180846 Left blank
122

Sefting

A (@BuVim) Date: 20181242

W
o] ya \\
wl ] .

/
s00) v

'S
™
500 \Wﬁ\,_v 1

400)

AVG_BE_54]

209

109

T . m aa)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB46 Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : C1-5 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

) Date: 20181242

evel (dBuvim) Date: 20181242
1300 1300
1200 1200
1109 ol
1000 1000
o \
500 | 40 -
709 / 700
- N OO O o V) v v e
e 00| A
400 400
300 300
209 200
109 100
510 a0, e 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 122 Setting 22
A (@Buvim) Date: 2018.12.12 evel (BuVim) Date: 20181242
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
s0d A \ 5n.n/’—‘—‘_"_,u_/_“)] ——
40 409
309 304
200 200
109 100
510 Za0. m0 Ze0 200 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project 8N0846
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Vertical Fundamental

A (@BuVim) Date: 20181242

1300)
1200)
109
100.0 /’V\
900 /

s00)

PEAK_BE_74
700 va
-

500
400)

209
109

420 2430, 2840, 250, 2460, 210, 2480, 490, 2500
Frequency (Hz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project :grleome Left blank

Sefting

A (@BuVim) Date: 20181242

wonf

. m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB46 Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : C1-7 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Horizontal Fundamental

A (6Buvim) Date: 2018.12.12 evel (Buvim) Date: 20181212
1300 1300
1200 1200
Moo T ol
1000 1000
900 904
809 - PEAK BE 74 800 | PERKL74
700 \ 700
500 60 /
e
IR
500 B s SO0 ki
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1225 Setting 225
1 (@Buvim) Date: 2018-12.12 evel (BuVim) Date: 20184212
1300 1300
1200 1200
B 00
T
1000 1000
900 904
500 a0
700 709
500 — 504
A T ——
400 T 00 e T
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1225 Sefting 225

TEL : 886-3-327-3456 Page Number : C1-8 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Vertical Fundamental

A (6Buvim) Date: 2018.12.12 evel (Buvim) Date: 20181212
1300 1300
1200 1200
1109 ol
1000 T 1000
~
90 ~ 909
209 PEAK BE 74 80 PERKL74
700 700
500 60
509 00| ittt e e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1225 Setting 225
1 (@Buvim) Date: 2018-12.12 evel (BuVim) Date: 20184212
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 GG 54| e i A 54
509 s0q) ; S
400 e 00 T
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1225 Sefting 225

TEL : 886-3-327-3456 Page Number : C1-9 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

) @Buvim) Date: 2018.12.11 o 0B Date: 20181211
1300 1300
1200 1200)
P
1109 e 09
1009 1000)
s00 90|
809 809 PERK 74
00| 1 00| \
500 0|
B L ———
500 e E
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
Setting 13 Setting 3
A @Bvim) Date: 2019-12-11 el (@Buvim) Date: 2018.12-11
1300 1300
1209 1200)
1109 1109 :
1009 ~ 1000)
500 00|
500 80|
700) / 700
500 - 60| | o
o e ——=
00 00T
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +8N084s Project 8n0846
Setting :13 Setting 13

TEL : 886-3-327-3456 Page Number : C1-10 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.12-11
1300 1300
1200 1200
1109 ol
1000 - 1000 1
900 me 904
300 80 T
700 700
500 60 !
i ] | At R
s04) AR APt
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 13 Setting 13
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000 .
900 —— 909
w00 / s0d
700 709
609 e A 54
500 504 I
N O | W S Se——
400 00
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project 8N0846
Sefting 13 Sefting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

—— 0|
1000) 1000
900) 90|

A (6Buvim) Date: 2018.12.11 evel (@Buvim) Date: 2018.42.1
1300 1300
1200 1200
1109 ol
1000 . 1000
909 i "'V\,,\“N 509
i il A
700 S 700
500 60
S———
s0gfen e e
400 400
300 300
209 200
109 100
510 a0, 260, X 2. 240, 2460.2470 000 300 150, 700 2500 2700, 3000
Froquency (Hz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting i23 Setting 2
A (@Buvim) Date: 2018.42.11 evel (@BuVim) Date: 2018.42.1
1300 1300
1200 1200

s 500
609 609 AV 54
500 509 1 =|
400 - Qe S IS Sy my e
%00 200
200 200
100 100
= Wi memeammade w3 o6 00, FEdn. )
reauency (i
Site :03CH11-HY Site. : 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
:RBW-I000.000KHz VEWELO00KHz SWT:Auto  RBW-1000.000KHz VWALOOOKHz SWT:Auto
Detector :Peak Detector Peak
Project : 8NO0846 Project : 8N0846
Setting 23 Setting 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-12 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-12.11

1300)
1200)

s00)
709

500
400)

209
109

1100 a
-

e e

PERK_BE 74

g

e

Site
Condition

Detector
Project
Setting

420 2430, 2840, 250,

2460, 210,
Frequency (Hz)

+03CHI1HY

+ PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

+8N0B46

23

2480,

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 2018.12.11

1300)
1200)
10

-

700

500
400)

209

109

AVG_BE_54]

\*M"

Site
Condition

Detector
Project
Sefting

420 2430, 2840, 2450,

2460, 210,
Froquency (1Hz)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2480,

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2018-42.11

evel (@BuVim)

Date: 20181211

PERK 74|

SO0, bR A A

JlI=——

400 400
300 300
209 200
109 100
510 a0, w0z 2. 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting i23 Setting 2
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0 |
700 709
500 504 N o
400 4n.n_.,_,-—~—/’*~"“-,
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :23 Sefting 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Vertical Fundamental

A (@BuVim) Date: 2018-42.11
1300)
1200)
109 1
1000 l

/
00—
o

809 ey PERK_BE 74

700) W

s00) MMMWW.

s
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oW T003000R 7 VoW 3000 D0iE WAt
Detector : Peak
Peak Project 180846 Left blank
Setting 23

1300)
1200)
10

1000)
{
900
s00) )
00
600 AVG_BE_54]

500 \ 3

400)
300
209
109
420 2430, 2840, 250, 2460, 210, 2480, 20 2500
Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. o - onoeds Left blank

Setting 23

TEL : 886-3-327-3456 Page Number : C1-15 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2018-12-11 evel (Buvim) Date: 2018.12-11
1300 1300
1200 1200
B ol
1000 1000
900 904
|
09 PEAK BE 74 a0 [ PEAK 74
700 AL 700
600/ ’\% 60| _/j
500 G i e [ SN GO BT SO PP e ety
400 400
300 300
209 200
109 100
1460 2463.2465.2467 2469.24 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1145 Setting 145
1 (@Buvim) Date: 2018.12.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000~ ’—‘\ 1000
900 904
700 < 709
500 R 60
~—_1 GG 54| < AV 54
509 ] s0q) ]
409 == Y A SIS SRS SHENN T £t
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1145 Sefting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2018.12.11 evel (Buvim) Date: 2018.42.1
1300 1300
1200 1200
1109 ol
1000] |t 1000
900 904
09 PEAK_BE 74 80 PERKL74
700 700 f
Sl Fuay ¢M‘M»‘/
500 . 60
bt
500 s s L e o
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1145 Setting 145
1 (@Buvim) Date: 2018.12.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000 1000
L S A 904
500 \\ a0
700 700
609 GG 54| e A 54
500 504 —
400 S 400 e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1145 Sefting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

A @Buvim) Date: 2018.12-11 el By Date: 2018.121
1300 1300
1200 1200
110 p=— o i
1000 1000
900 90
209 s PERK 74
700 e 704 ‘
o L
st
g Y A
400 400
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Frequency (HHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +8NO846 Project 8N0846
Sefting 115 Setting 115
A (6Buvim) Date: 2018.12.11 o1 0Buvm) Date: 2018.121
1300 1300
1200 1200
10 o)
P
1000 ] 1000
900 90
500 S0
700) / 704
500 60 1 o
b =
. — T —
409 e
300 s00f
209 200
109 100
510 2520 7540 73560, 23580, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Frequency (WHI) Frequency (WHa)
site $03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg. Project 80846 Project EN0Bd6
Setting 1115 Setting 1115

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 @BV

)

Date: 2018-12.11

evel (dBuvim) Date: 2018.12-11
1300 1300
1200 1200
1109 ol
1000 1000
900 Jass 904
300 80 T
700 700
500 * 60
ot asovrorssns]
sno) O PP SO R At e S
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1115 Setting 15
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000
1
900 904
500 a0
700 709
609 e A 54
500 504
I
409 Y S S S e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46
Sefting 15 Sefting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (6Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.42.1
1300 1300
1200 1200
1109 ol
1000 1000
909 A a0l
700 ; 700
- ; U
B
50.0p st 509 e o
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1225 Setting 225
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 . o)
1000 1000
900 904
500 /’ a0
~ i
500 504
g | 00
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 225 Sefting 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-12.11

1300)
1200)

s00)
709

500
400)

209
109

100 J o

o ”

M PEAK BE 74
h

Mlpinsirsel

420

Site
Condition

Detector
Project
Setting

2%%0. 3 2460,
Frequency (Hz)

210,

+ PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 2018.12.11

1300
1200
1109
1000

s00)
700

500
400)

209
109

AVG_BE_54]

R

420

Site
Condition

Detector
Project
Sefting

2460, 210,
Froquency (1Hz)

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2018-12.11

evel (@B

Date: 20181211

k PERK 74|

L A

—

400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1225 Setting 225
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 — 1000
900 904
500 a0
700 — { 709
509 7 s0q) me
7
400 00
309 304
200 200
109 100
510 Za0. o0z 200 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 225 Sefting 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - R

Vertical Fundamental

A (@BuVim) Date: 2018-42.11

1300)
1200)
109

1009 f’ =
o ,w//
e
800 IPEAK_BE 74
700)

500
400)

209
109

420 2430, 2840, 250, 2460, 210, 2480, 0. 2500
Frequency (Hz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project : 8NOB46 Left blank

Setting 225

A (@BuVim) Date: 2018-42.11

1304
1200
ol
100 S
%00 /' B!

w00 \

2 .

600 \ AVG_BE_54]
500 RSN

400)

e 1

209

109

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB46 Left blank

Setting 225

TEL : 886-3-327-3456 Page Number : C1-23 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 2018.12.11 evel (Buvim) Date: 2018.42.1
1300 1300
1200 1200
Mool ol
1000 1000
900 904
09 i PEAK BE 74 809 [ PEAK 74
700 B 70
a0 M sl e
500 it 00| et b A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 114 Setting 14
1 (@Buvim) Date: 2018.12.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000t 1000
900 904
500 a0
700 700
w0 A wq } o
500 . 504
400 T B S B R
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 114 Sefting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CH11 2462MHz

Vertical Fundamental

A (6Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.12-11
1300 1300
1200 1200
1109 ol
1000 - 1000|
(S
900 904
209 PEAK BE 74 80 PERKL74
700 70 T
0o i g
U ———
500 e e S e T e O S S o
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 114 Setting 14
1 (@Buvim) Date: 2018.12.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000
900 T 904
500 a0
700 < 709
609 \\ GG 54| e A 54
500 S - 504
400 B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 114 Sefting 14

TEL : 886-3-327-3456 Page Number : C1-25 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 2018.12.11 o 0B Date: 20181211
1300 1300
1200 1200)
1109 09 Z
1009 e v 1000)
s00 / 90|
809 809 1 PERK 74
00 700 ]
1,
500 0| j .
snesesniprse] | Mo pbicsctin|
500t s00) A N A
400) 400
300 300
200 20|
100 00|
510 730 7300 7300 2400 70 EOT 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (WH:) Frequency (WH)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
Setting 195 Setting 95
A @Bvim) Date: 2019-12-11 o gBovm) Date: 2018.12-11
1300 1300
1209 1200)
1109 1109
1009 1000) .
-
500 ~—y i 00|
500 80|
700) 700
500 60| L 1 o
500 500
e 7 N A R e
400) 00
300 300
200 20|
100 100|
510 =0y 7360, 7360 7400 %, ETOT 00 100 1500 1700 1900 2100 2300 708 2700 0
Frequency (HHs) Freauency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 80846 Project EN0Bd6
Setting 195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-12.11

1300)
1200)
109

s00)

709

500
400)

209
109

LY e—— e
;
900

AN -

PERK_BE 74

420

Site
Condition

Detector
Project
Setting

2%%0. 2840, 250, 2460, 210,
Frequency (Hz)
+03CHI1HY

+ PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

+8N0B46

195

2480,

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 2018.12.11

700 S
w \

e |1 -
g

ey
st oscriLiy
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak
poees Lanosas
pacei

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.12-11
1300 1300
1200 1200
1109 ol
1000 1000 7
900 e = 909
300 v 80
- I PEAK 74
700 700 :
b . i
N ISRV VPO R o L o 500] Lot b AR At
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 195 Setting 95
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000
900 909 1
500 = a0 1
o od ]‘
00 o [ AV 54
500 p 500 Mﬂ_}
400 e = A0
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 2100 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 195 Sefting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

A (@BuVim) Date: 2018-42.11

Ve
809 PERK_BE 74
709
s00)

210, 2480, 0. 2500

T
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oW T003000R 7 VoW 3000 D0iE WAt
Detector : Peak
Peak Project 180846 Left blank
195

Sefting

A (@BuVim) Date: 2018-42.11

1300
1200
1109
1000

509

snaly
v

700

L AVG_BE 54|

500 ]
400)

209

109

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB4G Left blank

Setting 195

TEL : 886-3-327-3456 Page Number : C1-29 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2018-42.11

50,0ttt oAl ibpighgmiioryicsil

e
e

evel (@B

) Date: 20184211

|

PERK 74|

[ ——

400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1125 Setting 125
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000 1000
209 T g f
500 a0
609 i e 3 A 54
500 504
(R — v i
400 s s
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 125 Sefting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - R

Horizontal Fundamental

A (@BuVim) Date: 2018-42.11

1300)
1200)
109

400N e |

70,0 By

1
s00)

50.0 b "ttt At

400)

209
109

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO T003000R 7 VoW 300000, STt
Detector : Peak
Peak Project 180846 Left blank

Setting 1125

A (@BuVim) Date: 2018-42.11

1300
1200
1109
1000

oV
o AV

500 e

400)

AVG_BE_54]

e

209

109

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Project +8NOB46 Left blank

Setting 125

TEL : 886-3-327-3456 Page Number : C1-31 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

Date: 2018-12.11

Date: 20181211

1300
1200
1109
1000
90| ""/AV‘M‘“\"\ \
09 PERKL74
700 /J
500
T WWWM“W ot
400
300
209
109
510 7340, 0. 7380, 0. 2440 250 00 500 700 1s00. 2100 2300, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHILHY 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Peak
Peak roject -an0846 an0s46
Sefting 1125 125
A (@Buvim) Date: 2018-12-11 Date: 2018.42.1
1300
1200
1109
1000
900
T
w09 R
700 |
500 :
= |
500 T —
400 = B e
309
200
109
510 7340, 0. 7380, 2400, 2440 250 00 500 700 o0 2100 2300, 7700, 3000
Froquency (MHz) Freauency (MHz)
site + 03CHILHY +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Peak
AV g . Project 8N0B46 8N0846
Sefting 125 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - R

Horizontal Fundamental

Peak

A (@BuVim) Date: 2018-42.11

1300
1200
1109
1000

709

500
400)

209
109

(IR SN
- T

5 T

420

Site
Condition

Detector
Project
Setting

2%%0. 2840, 250, 2460, 210, 2480, 0. 2500
Frequency (Hz)

+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

oonas Left blank

125

Avg.

A (@BuVim) Date: 2018-42.11

1300
1200
1109
1000
509
500
700

500
400)

209
109

_\\ G BE 54

N 1

420

Site
Condition

Detector
Project
Sefting

230, 2840, 250, 2460, 210, 2480, 20 2500
Froquency (1Hz)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

oo Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2018-12.11

evel (dBuvim) Date: 2018.42.1
1300 1300
1200 1200
1109 ol
1009 [*\f_ 1000)
900 904
700 700
i
500 M 60
s04) s
o
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1125 Setting 125
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000 1000
500 oy 90|
500 a0
700 700
609 e A 54
509 s s0d 1
I N—— S ]
400 I 00
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 125 Sefting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-12.11

1300
1200
1100
1000 a “”va,«wﬁ
500

ot

500
400)

209
109

PERK_BE 74

|

e T

420 2430, 2040, 250, 2450 e, 2480,

Frequency (MHz)

site +03CHIL-HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project +8NOB46

Setting 1125

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 2018.12.11

1300
1200
1109
1000

%09 Ty
s

700 e

60.0} =

500
400)

209

109

AVG_BE_54]

420 2430, 2840, 250, 2460, 210, 2480,
Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Project +8N0B46
Setting 125

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.42.1
1300 1300
1200 1200
1109 ol
1000 1000
909 a0l {
700 700] } l‘
500 60
; FR P (——
e
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1125 Setting 125
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000 1000
900 904
a0 BB s00)
700 700
/
L — s0q )
500 = 504 R E——
400 400 e
309 304
200 200
109 100
510 7340, EE 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 125 Sefting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2018-12.11

Avg.

AVG_BE_54]

400)
300
209
109

420 2430, 2840, 250, 2460, 210, 2480, 20 2500

Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak
Project 8N0B46
Setting 125

0. Mannis \M S
O
s
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RO T00D 000Kz VoW 00 000KH SWTAuT0
Detector : Peak
Peak Project 160646 Left blank
Setting 1125
woq

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20181215

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

4000 6000 5000, 10000, 17000, 14000 16000, 18000, 20000 22000 250
Freauency (MHz)
+03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL
+Peak
+8NOB46
i21

Date: 201812415

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
03CHILHY
PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181212

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
22

evel @Buvim)

Date: 20181212

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
aN08d6
22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181215

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
225

evel @Buvim)

Date: 20181245

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
aN08d6
225

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20181215

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

4000 6000 5000, 10000, 17000, 14000 16000, 18000, 20000 22000 250
Freauency (MHz)
+03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL
+Peak
+8NOB46
13

Date: 201812415

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
03CHILHY
PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181215

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
23

evel @Buvim)

Date: 20181245

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
aN08d6
23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (6Buvim) Date: 2018:12-15 evel (Buvim) Date: 20181245
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 509
2 2

409 1 400) 1
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000. 20000 22000. 26000

Freaquency (MHz) "

site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project +8N0846 Project 8N0846
Setting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20181215

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

4000 6000 5000, 10000, 17000, 14000 16000, 18000, 20000 22000 250
Freauency (MHz)
+03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL
+Peak
+8NOB46
1115

Date: 201812415

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000

03CHILHY

PEAK_74 3m HORN 9120D-HF VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181215

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (MHz)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
225

00, 14000 16000, 18000, 20000,
y ()

22000.

25000

evel @Buvim)

Date: 20181245

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
aN08d6
225

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20181245

PEAK 74|

VG 54

A (6Buvim) Date: 2018.12.15 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 509

2
409 1 400) *
309 309
200 200
109 100
000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition
Detector +Peak Detector Peak
Project +8N0846 Project 8N0846
Setting 114 Setting 14

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 C1-46 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20181215

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

4000 6000 5000, 10000, 17000, 14000 16000, 18000, 20000 22000 250
Freauency (MHz)
+03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL
+Peak
+8NOB46
95

Date: 201812415

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000 25000

03CHILHY

PEAK_74 3m HORN 9120D-HF VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181215

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
125

evel @Buvim)

Date: 20181245

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

i
!
!
[

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHIL-HY
PEAK_74 3m HORN 9120D-HF VERTICAL
Peak

aN08d6

125

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

1+2

Horizontal

Vertical

Peak
Avg.

A (6Buvim) Date: 2018:12-15 evel (Buvim) Date: 20181245
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 509
2 2

409 1 400) 1
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000. 20000 22000. 25000

Freaquency (MHz) "

site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project +8N0846 Project 8N0846
Setting :125 Setting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

Vertica

QP/
Peak

802.11g LF
Horizontal
£
\A‘Tww T MWM“M“MW &

300, 400,

$03CHILHY
+ QP 3m BI-LOG 6111D-LF_ETC HORIZONTAL

00,600
Frequency (MHz)

Date: 2015-01.29

TEL : 886-3-327-3456
FAX : 886-3-328-4978

j‘fw W/ww’“””ww
T
QP 3m BI-LO6 6111D-LF_ETC VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

<Chain 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO1 2412MHz

Horizontal Fundamental

110.0| /'/ 10.0|
g / %
70 / 709 i

600) 1 600] k
N
500/, A

400) 00
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
Setting 21 Setting 2
A @Bvim) Date: 2019.01-16 el (@Buvim) Date: 20190116
1300 1300
1209 1200) 5
1109 1109
1009 va 1000)
500 00|
500 80|
700) 700
500 60|
4y [ A6 54
500 500 N =
400) B S s
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 80846 Project EN0Bd6
Setting s21 Setting s21

TEL : 886-3-327-3456 Page Number : C1-51 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@BuVim) Date: 2019.01-16

evel (dBuvim) Date: 2019.01.16
1300 1300
1200 1200
1109 ol +
1000 - 1000
900 904
300 80 T
700 700
60.0) 600 1
s04) S S B s SR W S |
00 s
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting s21 Setting 21
A (@Buvim) Date: 2019.01.16 evel (BuVim) Date: 2019.01.16
1300 1300
1200 1200
1109 o) .
1000 1000
900 904
500 a0
700 709
609 e A 54
500 B 504 I
400 P S SN S SN 5. e £
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :21 Sefting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (6Buvim) Date: 2010.01.23 evel (Buvim) Date: 2019.01.23
1300 1300
1200 1200
1109 /\ ol
1000 1000
- /
300 80 T
700 700
I . 7
7
509 ens 0.0 eSS A -
LEs
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
A (@Buvim) Date: 2010.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
100 / w0
s0d / %
500 a0
ol
500 B W 504 R O E——
40 B
309 304
200 200
109 100
510 Za0. o0z 200 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

s0q
100.0) /
o)/
wl o/ s
700 G
600 \“'W'me "
Wi,
s
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO TO0D 000Kz VoW 000 000K WAL
Detector : Peak
Peak Poject 280846 Left blank
i
1000) / AW
/
o/
r00/
d AN
500 e v adia
s
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Avg. oject - shosds Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2019.01.23

evel (dBuvim) Date: 2019.01.23
1300 1300
1200 1200
1109 ol
1000 '\ 1000
900 \ 904
300 80 T
700 700
w0d z wd -
4 PSS
e P e e PV SRS P
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
A (@Buvim) Date: 2019.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
1000 1000
509 904
500 a0
700 700
609 e A 54
500 504
1 ~ O || ———
400 w
309 304
200 200
109 100
3 Za0. m0 Ze0 200 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.01.23

1300
1200
1109
1000

80| /

709 #

500
400)

209
109

PERK_BE 74

Site
Condition

420 2430, 2840,

+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

250, 210, 2480,

2460,
Frequency (Hz)

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project

+Peak
+8N0B46

2450, 0

Left blank

Avg.

A (@BuVim)

Date: 2019.01.23

AVG_BE_54]

Site
Condition

Detector
Project

420 2430, 2840,

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 210, 2480,

2460,
Froquency (1Hz)

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2019.01.23

evel (dBuvim) Date: 2019.01.23
1300 1300
1200 1200
L ol
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
500 60
Sl i T SO RS B A e ittt = i
500 00|t
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
1 (@Buvim) Date: 2019.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
T
1000 > 1000]
900 904
500 a0
700 709
609 GG 54| e A 54
500 504
L [ [ [ [ I
400 409
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Vertical Fundamental

A (6Buvim) Date: 2019.01.23 evel (Buvim) Date: 2019.01.23
1300 1300
1200 1200
1109 ol
1000 1000
et
900 " 904
209 ™~ PEAK_BE 74 80 PERKL74
700 \.M 700
500 60
500 00| s
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
1 (@Buvim) Date: 2019.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
1000 1000
/\/\\\
900 904
500 = a0
700 709
609 GG 54| e A 54
500 504
—~L_ | | JREN I S | | S
109 400 e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846

TEL : 886-3-327-3456 Page Number : C1-58 of C148
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

) @Buvim) Date: 20181210 o 0B Date: 20131210
1300 1300
1200 1200)
1109 09
1009 £ 1000)
900) ‘/ 900
a0 o a0 PERK 74
700 704 \
500 0| 0
,,,.,J e
500 500z
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
Setting 1155 Setting 155
A @Bvim) Date: 20181210 el (@Buvim) Date: 20131210
1300 1300
1209 1200)
1109 1109
1009 S 1000) h
500 00|
500 80|
700) 700
500 60| | o
500 500 —
400 P! S R EPE S S+
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project :8N084s Project 8n0846
Setting 1155 Setting 1155

TEL : 886-3-327-3456 Page Number : C1-59 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO1 2412MHz

Vertical

Fundamen

tal

A (@BuVim) Date: 20181210

evel (dBuvim) Date: 20181240
1300 1300
1200 1200
1109 ol 3
1000 - 1000
900 904
300 J‘M/ 80 T
700 700
o
sttt
500 00| RS A
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1155 Setting 155
A (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20181240
1300 1300
1200 1200
1109 o)
1000 1000] 1
900 — 00|
500 a0
700 700
609 e A 54
509 s0q) T
R ———
400 B
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project 8N0846
Sefting 1155 Sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2018-42.11

evel (@B

Date: 20181211

PERK 74|

L T i aias

]

500 :
0.0 A i
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1225 Setting 225
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000 ™ 1000]
a0 L s0d
500 a0
609 e A 54
500 504
- A ,._,ﬂ————————/—f”_’") I ——
400 | 409
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 225 Sefting 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Horizontal Fundamental

A (@BuVim) Date: 2018-42.11

1300
1200
1100 -
1000 f
s00)

N
800 o PEAK_BE 74
700 Ve i
o R
s00)

400)

209
109

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO T003000R 7 VoW 300000, STt
Detector : Peak
Peak Project 180846 Left blank

Setting 225

A (@BuVim) Date: 2018-42.11

o
80.01~ =

s00) .

500 -

S

. m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB46 Left blank

Setting 225

TEL : 886-3-327-3456 Page Number : C1-62 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

A (6Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.12-11
1300 1300
1200 1200
1109 ol
104 0 ‘
900 904
700 700] { f
as . )
SO I ST ————
L R B L LA
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1225 Setting 225
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000
900 904
800/ / 80.0)
700 709
/
500 S 60 )
500 504
P LT o
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 225 Sefting 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Vertical Fundamental

A (@BuVim) Date: 2018-42.11

1300)
1200)
109

1
oy -
> A

79 R 1

s
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oW T003000R 7 VoW 3000 D0iE WAt
Detector : Peak
Peak Project 180846 Left blank
Setting 1225

600) T AVG_BE_54]

-

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB46 Left blank

Setting 225

TEL : 886-3-327-3456 Page Number : C1-64 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Horizontal

Fundamental

A (@BuVim) Date: 20181210

evel (dBuvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 el 700
o e preitai o
. Ltatumsrnnarnairt ]
500 . B0.0] e s it
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1155 Setting 155
1 (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20184240
1300 1300
1200 1200
1109 o)
[T SR P . 1000
900 904
500 a0
700 S~ 700
609 =T~ GG 54| e ] AV 54
500 T~ 504
— e —
400 400
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46
Sefting 155 Sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2018:12-10 evel (Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 1000
900 904
209 “ PEAK BE 74 80 PERKL74
700 S 700
Ll ]
500 60
i stk L e
500 504 ‘
400 400
300 300
209 200
109 100
1460 2463.2465.2467 2469.24 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1155 Setting 155
1 (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20184240
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
500 60 :
— GG 54| A 54
500 L 504
1 A A B -
400 R
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N08B46
Sefting 155 Sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

) @Buvim) Date: 20181210 o 0B Date: 20131210
1300 1300
1200 1200)
1109 09
1009 i 1000)
%00 / 504
809 i 809 PERK 74
700) e 700
o o IS o ————
500 - L e
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
Setting :145 Setting 145
A @Bvim) Date: 20181210 el (@Buvim) Date: 20131210
1300 1300
1209 1200)
1109 1109
1009 1000) 1
500 00|
500 80|
700) 7 700
o0 — o0l il s
by e
400 Pyt I R S S 2
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +8N0845 Project 8n0846
Setting :145 Setting 1145

TEL : 886-3-327-3456 Page Number : C1-67 of C148
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

1 (¢Buvim) Date: 2018:12-10 evel (Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol +
1000 el 1000
900 1 904
09 e 09 PERKL74
700 e 700 1
500 60
S|
0.0 e ek bt b bttt ! S AU IUUI UV BB S
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1145 Setting 145
A (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20181240
1300 1300
1200 1200
1109 o)
1000 1000 v
900 = 904
500 a0
700 700
609 e A 54
509 500 ] —
400 B e R
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1145 Sefting 145

TEL : 886-3-327-3456 Page Number : C1-68 of C148
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2018-42.11

w \.,M«wwa

400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 300 150, 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 122 Setting 22
A (@Buvim) Date: 2018.42.11 evel (BuVim) Date: 2018.42.1
1300 1300
1200 1200
1109 o)
1000 = 1000
500 a0 \
700 700
500 /./ 60 ) A 54
50 g s0q] o
O IO U P S B
400 | 00
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 300 1500 To00 2100 2300 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-12.11

1300
1200
1109
1000

s00)
709

500
400)

209
109

B

PERK_BE 74

1

\M

420

Site
Condition

Detector
Project
Setting

2%%0. 2840, 250, 2460, 210,
Frequency (Hz)
+03CHI1HY

+ PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

+8N0B46

22

2480,

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 2018.12.11

1300
1200
1109
1000

s00)
700

500
400)

209

109

AVG_BE_54]

420

Site
Condition

Detector
Project
Sefting

230, 2840, 250, 2460, 210,
Froquency (1Hz)
+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2480,

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

A (6Buvim) Date: 2018-12-11 evel (Buvim) Date: 2018.12-11
1300 1300
1200 1200
1109 - ol
1000 'W\ 1000
900 904
700 { 700] /
500 P 60 { \ -
S S e 500 WWWMM«WWMWM t
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 122 Setting 22
A (@Buvim) Date: 2018-12.11 evel (BuVim) Date: 2018.12.11
1300 1300
1200 1200
1109 o)
1000 1000
509 904
500 a0
700 709
L - L AV 54
500 - 504 i —
Y o]
309 304
200 200
109 100
510 Za0. m0 Ze0 200 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018-12.11

1300)
1200)
109

A
%00~

500 T

709

500
400)

209
109

PERK_BE 74

S

420 2430, 2840, 250,

Site +03CHI1HY

2460,
Frequency (Hz)

210, 2480, 0. 2500

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project +8NOB46
Setting 22

Left blank

Avg.

A (@BuVim)

Date: 2018.12.11

b A
oy —

30.0) =

700 \\

09 e VG BE 5]
500
— |
400
300
200
100
40 4. 2w a0 oo 240 zaen 240 2800
Froquency (He)
site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak
Project :8N0846
Setting 22

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CH11 2462MHz

Horizontal Fundamental

A (@BuVim) Date: 20181210 evel (@BuVim) Date: 20181240
1300) 1300
1200) 1200
109 g

g IPEAK_BE 74| . PERK 74|
709 700]

o
",
509 M 60
s09) SSPNVIwS P SO U IS: oo el R
400 400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 115 Setting 15
1 (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20184240
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 T — GG 54| e A 54
sno) T 5n.n"w—.—"/—/_1___j
400 = 409
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 115 Sefting 15

TEL : 886-3-327-3456 Page Number : C1-73 of C148
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

A (6Buvim) Date: 2018:12-10 evel (Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 e 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700 |
500 Pt 60 A
- I ——
s09) i SN P S E7 R ———————— R
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 115 Setting 15
1 (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20184240
1300 1300
1200 1200
1109 o)
1000 1000
e 904
500 a0
700 709
.
500 60 :
T~ GG 54| AV 54
509 T s0q) A A B s e s et =
"
409 00
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 115 Sefting 15

TEL : 886-3-327-3456 Page Number : C1-74 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

) @Buvim) Date: 201812410 o 0B Date: 20131210
1300 1300
1200 1200)
1109 09 0
1009 e e 1000)
900) Y %00
700 \ 704 ! L
- ; ] _
P! VUSSP RS S L e e R
400) 400
300 300
200 20|
100 00|
510 730 7300 7300 2400 70 240 e 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHr) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8NO846 Project 8N0846
Setting 135 Setting 135
A @Bvim) Date: 20181210 o1 0Buvm) Date: 20131210
1300 1300
1209 1200)
1109 1109
1009 1000) T
500 T 00|
500 80| |
700) 700 ‘ 1
500 / 60|
G54
o . ;
1 R e
400) e e
300 300
200 20|
100 100|
510 =0y 7360, 7360 7400 %, 240, gz 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHs) Frequency (WHa)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project :8N084s Project 8n0846
Setting :135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

0d
b ——
- e,
s
00 IPEAK_BE_74
8
60.0| NSV NSRS, 4
Ww B T |
s
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO T003000R 7 VoW 300000, STt
Detector : Peak
Peak Poject 280846 Left blank
Setting 1135
wod
00Ty
600 AVG_BE 54
50.0) S -
s
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
Avg. oject - shosds Left blank
P

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - L

Vertical Fundamental

A (¢Buvim) Date: 2018:12-10 evel (Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 1000 !
900 904 |
09 809 1 PEAK 74
700 700] j k
500 . 60 !
ey
T e
50,0t ket | 7! e m———————
400 1 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1135 Setting 135
A (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20184240
1300 1300
1200 1200
1109 o)
1000 1000

w l

sn) 504 ]

(O IS S e
400 O e
309 304
200 200
109 100
510 7340, 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 2100 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1135 Sefting 135

TEL : 886-3-327-3456 Page Number : C1-77 of C148
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

A (@BuVim) Date: 20181210

1300)
1200)
109
1000)
9007 \
s00)

709

PERK_BE 74

500
400)

209

109

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oW T003000R 7 VoW 3000 D0iE WAt
Detector : Peak
Peak Project 180846 Left blank

Setting 1135

A (@BuVim) Date: 20181210

1300
1200
1109
1000

EUS T

soof -/

o \
600 \ AVG_BE 54|

500 R

el
400)

300

209

109

420 2430, 2840, 2450, 2460, 210, 2480, 20 2500
Froquency (1Hz)

Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. o - onoeds Left blank

Setting 135

TEL : 886-3-327-3456 Page Number : C1-78 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2018:12-10 evel (Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 Wy 1000
900 T 904
509 i Y a0 J secTa
700 700
=l i
500 60| }
e ottt
P TSR PN - o TSR U DR X
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 118 Setting 1
A (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20181240
1300 1300
1200 1200
1109 o)
1000 1000
900 TNT 904 |
500 a0
700 700
o \
L T s0q | )
500 504
g — A
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project 8N0846
Sefting 118 Sefting 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20181210

1300)
1200)
109

s00)

709

500
400)

209
109

1000] ‘””’M"”'\/"‘WW"\

N PEAK_BE_74
S
el

Worstist]

420

Site
Condition

Detector
Project
Setting

250, 210, 2480, 0. 2

2460,
Frequency (Hz)

+ PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20181210

1300
1200
1109
1000
509
500
700

500
400)

209

109

g~ AVG_BE_54]

]

420

Site
Condition

Detector
Project
Sefting

2450, 210, 2480, . 2

2460,
Froquency (1Hz)

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-80 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2018:12-10 evel (@Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 ey 1000
e ~ 3
700) 700 f \l
00 o o0d
it | nrnembiicmtrgie
2 00| bbb 5
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 118 Setting 1
A (@Buvim) Date: 2018.12.10 evel (BuVim) Date: 20181240
1300 1300
1200 1200
1109 o)
1000 1000
a0 “ﬁfﬁ s0q
500 a0
o \ o
609 e A 54
500 504
O I RS e
400 DO
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project 8N0846
Sefting 118 Sefting 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

1300)
1200)
109

s00)

709

500
400)

209
109

1000] o =

\

\WM”\JM

420

Site
Condition

Detector
Project
Setting

250, 2460,
Frequency (Hz)

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

210, 2480,

Left blank

Avg.

A (@BuVim)

1300
1200
1109
1000
509
500
700

500
400)

209
109

420

Site
Condition

Detector
Project
Sefting

2450, 2460,
Froquency (1Hz)

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

210, 2480,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2018:12-10 evel (Buvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 p 1000
s0d wd |
700 RO 700
Y e s0d
o - SO S——|
500 = 00| o bbbt A
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 114 Setting 14
A (@Buvim) Date: 2018:12-10 evel (BuVim) Date: 20181240
1300 1300
1200 1200
1109 o)
1000 1000
509 & 904
500 a0
700 / 709
09 /’""/MJ e A 54
500 504
S I DR O oo e
B0 IR VU A 5
400 400
309 304
200 200
109 100
510 7340, 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8NOB46 Project +8N0846
Sefting 114 Sefting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

0d
B —
o 7 —
B 4 \
00/ MY
s
s
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

RO T003000R 7 VoW 300000, STt
Detector : Peak

Peak Puject 280846 Left blank

Setting 114
wod
90.0) ’\\——\v/“-—’“*—\
|
- _,,,/ \
R N AVG_BE 54
s
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. Poject - shosds Left blank

A

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-84 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 20181210

evel (dBuvim) Date: 20181240
1300 1300
1200 1200
1109 ol
1000 1000
900 el 904 |
700 70 7
500 7 Faades 60| M
500 50.0], i Bt Jramdeie
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 114 Setting 14
A (@Buvim) Date: 2018.12.10 evel (BuVim) Date: 20181240
1300 1300
1200 1200
1109 o)
1000 1000
509 i 904
(
500 a0
700 700
500 60 s
500 504 Mj \ —
400 400
309 304
200 200
109 100
510 7340, 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 114 Sefting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20181210

e

500 B
w00 \

PERK_BE 74

ottt ]

420 240, 2ei0. 240 2460 20,
Frequency (Miz)
site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +8NOB46
Sefting 114

2480,

0. 2

Left blank

Avg.

A (@BuVim)

Date: 20181210

1300
1200
1109
1000

a0 /, ~ aam—

s00)

109
00—
500

400)

209

109

AVG_BE_54]

[

420 2430, 2840, 2450, 2460, 210,

Froquency (1Hz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Project +8N0B46

Setting 14

2480,

. 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CHO1 2412MHz

Horizontal Vertical

wog
"
800 PEAK 74 209 PEAK 74|
o0l VG 54| 09 AVG 54|
ad
g
Site 1 03CHIL-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derecror ek P
Project’ : 8N08B46 Project 8NO0846
) s a

Avg.

TEL : 886-3-327-3456 Page Number : C1-87 of C148
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FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 0B

Date: 2019.0116

1300
1200
10|
1000
S0
300

PERK 73]

700]
s00f

VG 54

50|
400

200]
100]

000

site
Condition
Detector
Project
Sefting

4000, 6000, 8000, 10000. 12000 14000 16000, 18000. 20000. 22000 25000
Frequency (MiHz)

HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL

vel (dBuVim)

Date: 20190116

1300
1200
ol
1000
904
80

700]
600

504
40
300
200
100

000

site
Condition
Detector
Project
Setting

4000 6000, 5000, 10000, 12000, 14000, 16000. 16000, 20000, 22000,

Frequency (Miz)
03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL
Peak

8N0846

215

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019.0116

1300
1200
10|
1000
S0
300

PERK 73]

700]
s00f

VG 54

50|
400

200]
100]

000

site
Condition
Detector
Project
Sefting

4000 6000, 8000, 10000. 12000 14000 16000. 18000. 20000. 22000 25000

$03CHIL-HY

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
1185

vel (dBuVim)

Date: 20190116

1300
1200
ol
1000
904
80

PERK 74

700]
600

VG 5

504
40
300
200

100

f
|
|
\

000

site
Condition
Detector
Project
Setting

4000, 6000, 5000, 10000, 12000, 14000, 16000. 16000, 20000, 22000,
Frequency (Miz)
03CHIL-HY
PEAK_74 3m HORN 9120D-HF VERTICAL
Peak
8N0846
185

250

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 20181215

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

2000 6000 5000, 10000, 17000 14000, 16000, 18000, 70000, 22000.
Freauency (MHz)
+03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL
+Peak
+8NOB46
1155

250

Date: 201812415

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000

03CHILHY

PEAK_74 3m HORN 9120D-HF VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181215

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
225

evel @Buvim)

Date: 20181245

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

i
!
!
[

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHIL-HY
PEAK_74 3m HORN 9120D-HF VERTICAL
Peak

aN08d6

225

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20181215

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHILHY

+PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

+8N0846

1155

evel @Buvim)

Date: 20181245

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
H;

Site
Condition
Detector
Project
Setting

03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
aN08d6
155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT20 CHO1 2412MHz

Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 AVG_54] 60.0) AVG_54)
g
40,0 + 40.0] 1
. ST T T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derecror ek
Project : 8N0846 Project 8NO0846
Setting 1145 Sefting 145

Avg.

TEL : 886-3-327-3456 Page Number : C1-93 of C148
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181216

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N0846
22

evel @Buvim)

Date: 20181246

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

i
\
J
[

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHIL-HY
PEAK_74 3m HORN 9120D-HF VERTICAL
Peak

aN08d6

22

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 20181245

PEAK 74|

VG 54

A (6Buvim) Date: 2018.12.15 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 509

1 \ 2
409 400)
309 309
200 200
109 100
000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition
Detector +Peak Detector Peak
Project +8N0846 Project 8N0846
Setting 115 Setting 15

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 AVG 54| 60.0) AVG 54|
g
; ;

40,0 1 40.0] B

. i oo T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL

Peak Derecror ek

Project : 8N0846 Project 8NO0846

Avg.

TEL : 886-3-327-3456 Page Number : C1-96 of C148
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (6Buvim) Date: 2018:12-17 evel (Buvim) Date: 20184247
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 G 5 609 VG 54
509 509
4 2
409 400) I
309 309 i
200 200 i
109 100 I
000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Freaquency (MHz) "
site HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Detector Peak
Project Project 8N084d6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

A (6Buvim) Date: 2018:12-17 evel (Buvim) Date: 20184247

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 G 5 609 AV 54
509 509
409 400)
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000. 20000 22000. 25000

Freaquency (MHz) "

site HY Site HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Detector
Project Project

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

802.11g LF

Horizontal Vertica

Date: 20190129

Buvi Date: 20190129 el (48
743 73
s8] 685
629) 629)
574 - 574 =

i —

4517] 3
so0f—] a00—1

A ;
343 -1 " 2 sasf}-2 3 T £
284 o 26
20| L T— 24 Wm Jiby b
14 174 L
4 4
51 5
U e e I SIS
Freauency (i) reauency Wiz
Site 2 03CHI1-HY Site. 03CHI1-HY
Condition QP 3m BI-LOG 6111D-LF_ETC HORIZONTAL Condition QP 3m BI-LOG 6111D-LF_ETC VERTICAL
QP / Detector  :Peak vetector Peck
Project +8N0B46 Project 8n0846

Peak

TEL : 886-3-327-3456 Page Number 1 C1-99 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR8N0846C

MIMO <Chain 1+2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) @Buvim) Date: 20181208 o 0B Date: 20131208
1300 1300
1200 1200) 1
g = 10
1009 1000)
s00 90|
= J vy PR 74
700) i 70| {
500 o 0| )
500 SO e T—_ it
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
LR Rz
A @Bvim) Date: 2018-1208 el (@Buvim) Date: 20181208
1300 1300
1209 1200) ;
1109 7 110.)
1009 f 1000)
o /
500 80|
700) 700
500 60| 1 o
500 1 500 = =
400) B S =
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +8N0845 Project 8n0846
LR g2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@BuVim) Date: 20181208

evel (dBuvim) Date: 20181208
1300 1300
1200 1200
1109 — ol 1
1000 1000
900 904
300 80 T
700 700 f
wd / I
: g ettt obd | s
! R —
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
jiving w2
A (@Buvim) Date: 2018.12.08 evel (BuVim) Date: 20181208
1300 1300
1200 1200
1109 o)
o
1000 1000
900 904
500 a0
T
09 —f 700
609 e A 54
500 . 504 — =]
400 00—l
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46
D2 L2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-101 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 20181208

evel (dBuvim) Date: 20181208
1300 1300
1200 1200
1109 ol
900 904
700 b 700
500 60
: " ottt | Moo
o 509 B A
400 400
300 300
209 200
109 100
510 Za0. zw0 Zeo 2. 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
A (@Buvim) Date: 2018:12.08 evel (BuVim) Date: 20181208
1300 1300
1200 1200
1109 N o)
1000 1000
900 904
500 a0
fan
609 i o0 i A 54
B /Wﬂ/ s0q] | ——
40 e e T
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 8N0846 Project +8N0B46

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20181208

.

/

!

/

LA

VN i

)

PERK_BE 74

Site
Condi

Dete

420 2430, 2840, 250, 2460, 210,

Frequency (Hz)
+03CHI1HY

ition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

ctor +Peak

Project +8N0B46

2480,

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 20181208

AVG_BE_54]

Site
Cond

Dete

420 2430, 2840, 2450, 2460, 210,

Froquency (1Hz)
+03CHI1HY

ition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ctor :Peak

Project +8N0B46

2480,

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-103 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

) Date: 20181208

evel (dBuvim) Date: 20181208
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 f 80 T
700 / 700
500 60
1 Wbt
A Mo SO0 s e
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
A (@Buvim) Date: 2018:12.08 evel (BuVim) Date: 20181208
1300 1300
1200 1200
1109 o)
1000 1000
509 904
500 a0
700 700
609 e A 54
500 ; 504
400 T = 00l Re
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: C1-104 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Vertical Fundamental

A (@BuVim) Date: 20181208

1304
1200
1o
1000 /
s0d 1 \
w00 /

v AN PeA B 7
00—/ \
“ V-

vy ™ ¥

500
109

300
209
109

420 2430, 2840, 250, 2460, 210, 2480, 0. 2500
Frequency (Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak s Lovosas Left blank

A (@BuVim) Date: 201812.08

1300)
1200)
10

e ———

900 I
s00)
700
600 AVG_BE_54]
500

1

400)
300
209
109
420 2430, 2840, 2450, 2460, 210, 2480, 20 2500
Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e onoeds Left blank

TEL : 886-3-327-3456 Page Number : C1-105 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Horizontal

Fundamental

A (@BuVim)

) Date: 20181208

Date: 20181208 evel (@B
1300
1200
g
1000
900
PERK_BE 74 809

s00)
709

1
s00) ]

PERK 74|

704
604
- ——— ST —"
s b sk hrd 500) b AR A A

400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Frequency (HHa)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
1 (@Buvim) Date: 2018.12.08 evel (BuVim) Date: 20181208
1300 1300
1200 1200
MO0 o)
100 S 1000
900 904
500 a0
700 700
500 = sol o e —
] A RO A s —
400 g
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Vertical

Fundamental

1 @BV

)

Date: 20181208

evel (dBuvim) Date: 20181208
1300 1300
1200 1200
ool | ol
1000 1000
900 904
09 PEAK_BE 74 80 PERKL74
700 b N 70
a .
o Mt s st
s o S PP R VO P W N 504 TPRANRUREIPRINSI S e e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
1 (@Buvim) Date: 2018.12.08 evel (BuVim) Date: 20181208
1300 1300
1200 1200
1109 o)
ro00] T 1000
900 904
500 a0
700 700
609 GG 54| e A 54
s00) AN 504
400 S A AR D O N R B e ==
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO1 2412MHz

Horizontal

Fundamental

1 (0B

) Date: 20181207

o 0B Date: 20181207
1300 1300
1200 1200) -
1109 09
1009 | 1000)
s00 90|
809 809 PERK 74
700) 70|
- ]
oot | Pt
S0 s
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8NO846 Project 8N0846
Setting :125 Setting 125
A @Bvim) Date: 2018.12.07 o1 0Buvm) Date: 2018-1207
1300 1300
1209 1200)
1109 1109 4
1000) f\/\ 1000
oy / oy
500 80|
/
700) 7 700
.
500 / 60| | o
500 500
| ———
100 B S
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +8N084s Project 8n0846
Setting :125 Setting :125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO1 2412MHz

Vertical

Fundamental

1 @BV

)

Date: 20181207

evel (dBuvim) Date: 20181207
1300 1300
1200 1200
1109 ol
1009 e 1000)
900 904
300 80 T
700 700
500 60
V| | S vy
. * L L . Aol
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1125 Setting 125
A (@Buvim) Date: 2018:12.07 evel (BuVim) Date: 20184207
1300 1300
1200 1200
1109 o)
1
1000 1000
aYa
900 904
500 a0
700 709
609 e A 54
500 504 S R B B s
S
409 00
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46
Sefting 125 Sefting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-109 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2018:12.07 evel (@Buvim) Date: 20181207
1300 1300
1200 1200
1000 \/\ 4 1004
900 \/\/ 904 )
300 v 80 T
700 . 700 !
500 60 i
s e
500 mscaitentiir S0.0] kA
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 122 Setting 22
A (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 p o)
900 904
500 s a0
! H
609 e A 54
i
509 — 5n.n"l/—/vj S
Y e e 409
309 304
200 200
109 100
510 Za0. o0z 200 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20181207

1300
1200
1109
1000

s00)
709

500
400)

209
109

/A./'\/\f\

v

AVAWN

W\)/\WW\ IPEAK_BE 74
——

—

420

Site
Condition

Detector
Project
Setting

2%%0. 2840, 250, 210,

2460,
Frequency (Hz)
+03CHI1HY

+ PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

+8N0B46

22

2480, 0. 2500

Left blank

Avg.

A (@BuVim)

Date: 20181207

1300)
1200)
10

s00)

700

500
400)

209

109

a— AVG_BE_54]

420

Site
Condition

Detector
Project
Sefting

230, 2840, 2450, 2460, 210,
Froquency (1Hz)
+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2480, 20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L

Vertical

Fundamen

tal

A (@BuVim) Date: 20181207

1200)

e .

50,0 etk b b

1

evel (@B

Date: 20181207

J i

00| kst et g

400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 122 Setting 22
A (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 - | a0
09 / X\ 700 /
500 60 :
A 54
509 A s0q) 5 R ——]
B
40 B
309 304
200 200
109 100
510 7Mooz 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Vertical

Fundamental

i/ -

w0 o
o
o

400)

209
109

420 2430, 2840, 250, 2460, 210, 2480,
Frequency (Hz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

2450,

2

Left blank

Peak roject v
Setting 122
1000 Fe A
oo A A
I
509 \/ g
700) \/\\
600 e AVG_BE 54
s
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Poject - shosds Left blank
Pl

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Horizontal

Fundamental

Peak

A (@BuVim) Date: 20181207
1300)
1200)
109 e
| T
1000) \
900) L
809 \)Au,\ IPEAK_BE 74|

==

a0 M
509 " SRR

400)
300
209
109
450 7463.2465.2467.2469.2471 a1 4912493, 2495247, 2500
Frequency (Miz)
Site +03CHI1HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

evel (@BuVim)

Date: 20181207

PERK 74|

000 300, 1500, 1700, 1500 2100 2300 2500,

Frequency (MHz)

Site 03CHIL-HY

Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Deftector Peak

2700, 3000

Project +8NOB46 Project 8N0846
Sefting 114 Setting 14
1 (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20184207

1300 1300

1200 1200

1109 o)

1000~ TN AT 1000]

900 904

500 a0

700 709

50 - s0q] Y

. I I

400 00

309 304

200 200

109 100

1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 114 Sefting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Vertical

Fundamen

tal

A (6Buvim) Date: 2018:12.07 evel (Buvim) Date: 20181207
1300 1300
1200 1200
1109 ol
1000 TP 1000
900 904
209 A PEAK BE 74 80 PERKL74
700 700
M
o ke i
I
500 R L P VSN PN
400 400
300 300
209 200
109 100
1460 2463.2465.2467 2469.24 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 114 Setting 14
1 (@Buvim) Date: 2018:12.07 evel (BuVim) Date: 20184207
1300 1300
1200 1200
1109 o)
000 1000
900 904
500 a0
\
700 \\ 709
500 60 :
GG 54| I A 54
~ B X
50 1 s0q] —
400 T T
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 114 Sefting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO1 2412MHz

Horizontal Fundamental

) @Buvim) Date: 20181207 o 0B Date: 20181207
1300 1300
1200 1200) -
1109 = 09
1009 1000)
s00 90|
809 809 PERK 74
700) P 7o
500 0|
bttty
. B i
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8NO846 Project 8N0846
Setting 1115 Setting 15
A @Bvim) Date: 2018-12.07 el (@Buvim) Date:2018.12.07
1300 1300
1209 1200)
1109 1109 4
1009 1000)
500 /\V 00|
500 80|

s00 s0d ]
400 P S U S =
300 304
209 209
100 100
S0 =D 6. E oo 3ws o e wEm w0 T a0 w30 270 o
reauency (o Heauency (Wit
site {03cHILHY site 03CHILHY
Condition : AVG_BE_54 3m HORN 9120D-HF HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF HORIZONTAL
{RBW-1000.000KHz VBW:L000KHZ SWT:Auto REW-1000.000KHz VBW:1000KHZ SWT:Auto
Detector :Peak Detector :Peak
Avg . Project +8N084s Project 8n0846
Setting 115 Setting 115

TEL : 886-3-327-3456 Page Number : C1-116 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2018:12.07 evel (Buvim) Date: 20181207
1300 1300
1200 1200
1109 ol .
1000 Fog 1000
900 v 904
300 80 T
700 700
500 60 :
T e
SUN D R GRS B S —
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1115 Setting 15
A (@Buvim) Date: 2018:12.07 evel (BuVim) Date: 20184207
1300 1300
1200 1200
1109 o)
1000 1000
900 S 909
500 a0
700) / 700)
609 / e A 54
500 504 i
1 ] | S So———
400 B
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0846
Sefting 15 Sefting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (6Buvim) Date: 2018.12.07 evel (Buvim) Date: 20181207
1300 1300
1200 1200
100 I 100
1000 1000
90 %// Aol 900 J
00 Sy s00) FkT
700 7 700
500 60
ot b Wi pmrin sl b
500 500 e et
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting s215 Setting 215
A (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
- Y
900 ! 904
\
609 / e A 54
500 504
P | 409 e
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting s215 Sefting 215

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - R

Horizontal Fundamental

A (@BuVim) Date: 20181207

1100 /\,,/“’
1000l
509 MWNW

Wi, PeRe BE 73
T

.

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO T003000R 7 VoW 300000, STt
Detector : Peak
Peak Project 180846 Left blank

Setting 1215

A (@BuVim) Date: 20181207

1300
1200
100 —t—

— <
1000 /\/ \
oo ) \
309

i

70.0] =

S— AVG_BE 54|

500
400)

209

109

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Project +8NOB46 Left blank

Setting :215

TEL : 886-3-327-3456 Page Number 1 C1-119 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 20181207

evel (dBuvim) Date: 20181207
1300 1300
1200 1200
1109 ol
1000 1000
o AR
700 700] /
500 4 60
] PRV
50,0 500 A AN
400 400
300 300
209 200
109 100
510 a0, awe. 260, 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting s215 Setting 215
A (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
1000 1000 |
900 904
809 = 80
g V\ nd
500 60 4 W
500 1 504 i
U —
400 I ol
309 304
200 200
109 100
510 Za0. mw0 Ze0 20 % 20 2460.2470 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project +8N0B46
Sefting 215 Sefting 215

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CHO6 2437MHz - R

Vertical Fundamental

A (@BuVim) Date: 20181207

1509
1200
10 it

1000 / BAYY

%00’ R EAT—

. e
700 i :

a0l

50 ——
400
509
209
109

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oW T003000R 7 VoW 3000 D0iE WAt
Detector : Peak
Peak Project 180846 Left blank

Setting 1215

A (@BuVim) Date: 20181207

e AVG_BE 54|

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Project +8NOB46 Left blank

Setting :215

TEL : 886-3-327-3456 Page Number : C1-121 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20181207

PERK_BE 74

[T ——,

4912493.2495.2497. 2500

Frequency (Miz)

Site +03CHI1HY

Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

evel (@BuVim)

Date: 20181207

PERK 74|

L
504 PRSI ISTURG S ol

400

300]

200)

100

000 300, 1500 1700, 1%00 2100 2300 2600.  Z700. 3000
Frequency (MHz)
Site 03CHIL-HY
Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Deftector Peak

Avg.

Project +8NOB46 Project 8N0846
Setting 13 Setting 13

1 (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20184207
1309 1300)
1209 1200)
1100 00
monh 1000]
909 909
700 709

[

500 AN

AVG_BE_54]

500 T~

400)

300

209

109

460 7463.2465. 246724692471 T 4912493495247, 2500
Froquency (MHz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak
Project +8N0B46
Setting 13

VG 54

300]

200)

100

000 300, 1500 4700, 1s00. 2100 2300 2600. 2700, 3000
Froquency (MHz)
Site +03CHIL-HY
Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Detector peak
Project +8N0B46
Setting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20181207

[P

PERK_BE 74

a0 s,

. o oo
500

4912493.2495.2497. 2500

Frequency (Miz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

evel (@BuVim)

Date: 20181207

PERK 74|

SH.UW<WMWWMM

bt resmioabtor

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MHz)
Site 03CHIL-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Deftector Peak

500

2700, 3000

Project +8NOB46 Project 8N0846
Sefting 13 Setting 13
1 (@Buvim) Date: 2018.12.07 evel (BuVim) Date: 20184207

1300 1300

1200 1200

1109 o)

000l 1000

—

900 =~ 904

500 a0

700 709

609 GG 54| e A 54
500 504

L | |

409 400

309 304

200 200

109 100

7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 13 Sefting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-123 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 20181207 o 0B Date: 20181207
1300 1300
1200 1200)
1109 09 .
1000 ey 1000]
g W %
809 809 PERK 74
700) oo 70|
500 0| }
" it U———
500ttt smsin oot et s00] S SO N NP PO S0 T o
400) 400
300 300
200 20|
100 00|
510 730 7300 7300 2400 70 240 e 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHr) Frequency (Hn)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0846 Project 8N0846
Setting 195 Setting 95
A @Bvim) Date: 2018.12.07 o1 0Buvm) Date: 2018-1207
1300 1300
1209 1200)
1109 1109
4
1009 — 1000)
%00 ST %00
500 80|
700) 700 1
v —J .
500 i 500
S S U IS S — e e |
400 B e
300 300
200 20|
100 100|
510 =0y 7360, 7360 7400 %, 240, gz 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHs) Frequency (WHa)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition + AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +8N0845 Project N840
Setting 195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20181207

1009 /\' g —
oy
00
700
s

WMMVM»WMW i

PERK_BE 74

420 2430, 2040, 250, 2450 e,

Frequency (MHz)

site +03CHIL-HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project +8NOB46

Setting 95

2480,

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 20181207

900 /J“\/‘//_\\
800
A\

M

AVG_BE_54]

420 2430, 2840, 2450, 2460, 210,

Froquency (1Hz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Project +8N0B46

Setting 195

2480,

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental

1 @BV

) Date: 20181207

O R S FVSU U S o

"

==
o ¥

evel (@BuVim)

Date: 20181207

PERK 74|

700]
s00)

Wpmgamspib bt sind]
s00]

==

400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 195 Setting 95
A (@Buvim) Date: 2018:12.07 evel (BuVim) Date: 20184207
1300 1300
1200 1200
1109 o)
1000 1000 -
900 - 904
.
500 a0
700 709 I
509 ; — s0q) ]
o I SRS | B O i A S e e
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 2100 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 195 Sefting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

A (@BuVim) Date: 20181207

1300
1200
1109
1000

809 PERK_BE 74
709
s00) T

500
400)

209
109

420 2430, 2840, 250, 2460, 210, 2480, 0. 2500
Frequency (Hz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project :ggome Left blank

Sefting

A (@BuVim) Date: 20181207

1300
1200
1109
1000

900
/

\

AVG_BE_54]

400)

209

109

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Project+8NOB4G Left blank

Setting 195

TEL : 886-3-327-3456 Page Number 1 C1-127 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2018:12.07 evel (Buvim) Date: 20181207
1300 1300
1200 1200
1109 ol
o AT wnd I
o ] \
500 T 40 -
709 o 700
500 60
D R e e LT S S
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1135 Setting 135
A (@Buvim) Date: 2018.42.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
1000 1000
,fmm
900 904 |
700 700 7
500 A 60 i :
50 - s0q] N O B s | s e
apg[ T 400
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 8N0B46 Project 8N0B46
Sefting 135 Sefting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - R

Horizontal Fundamental

A (@BuVim) Date: 20181207

1300)
1200)
1109

‘\«/”W”*\vv*\

SOSH—
" ]

209
109

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO T003000R 7 VoW 300000, STt
Detector : Peak
Peak Project 180846 Left blank

Setting 1135

A (@BuVim) Date: 20181207

w0g \"\J’/\//\N\/”\
<

00| e —
= AVG_BE_54]
e e
509 o
R

T . m a)
Frocuancy
sire oacHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Project £ 8NOB46 Left blank

Setting 135

TEL : 886-3-327-3456 Page Number 1 C1-129 of C148
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - L

Vertical Fundamental

1000 W 1004)
- e |

700 /)
=
“ Faui o —
Ee——.
" B .

400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 1135 Setting 135
A (@Buvim) Date: 2018:12.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
1000 1000
909 MV\ /\ 904
w0 vl wd
|
609 e A 54
509 s0q) [
g 4n.n,__._’—-——o——«-/"’—"‘J
309 304
200 200
109 100
510 7340, 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 1135 Sefting 135

TEL : 886-3-327-3456 Page Number : C1-130 of C148
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

0d
100.0) SRRV
s
AV S AV Y
00 IPEAK_BE_74
.,
- P R
00| LS AYR—
s
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oW T003000R 7 VoW 3000 D0iE WAt
Detector : Peak
Peak Poject 280846 Left blank
Setting 1135
wod
oV Vaa
600 N
50.0) e R -
—
s
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. oject - shosds Left blank
P

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2018:12.07 evel (@Buvim) Date: 20181207
1300 1300
1200 1200
1109 ol
1000) \/’“\\ 1000
b Y !
09 sl } PERKL74
700 700
500 60
AmT——
-~ s04) R bt o
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 195 Setting 95
A (@Buvim) Date: 2018.42.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
1000 1000
900 F\/f\ 904
500 a0
700 700
500 e 60 :
500 e 509 o
400 s -
309 304
200 200
109 100
510 7340, 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 195 Sefting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - R

Horizontal Fundamental

A (@BuVim) Date: 20181207

1000 I ey

ot a IAWAS \
\\ PEAK_BE 74

08Pt :

o LI

420 2430, 2840, 250, 2460, 210, 2480, 0. 2500
Frequency (Hz)
Site +03CHI1HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project :ggome Left blank

Sefting

A (@BuVim) Date: 20181207

N A\

50.0 T
—

-

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Poject - shosds Left blank

Setting 195

TEL : 886-3-327-3456 Page Number : C1-133 of C148
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2018:12.07 evel (Buvim) Date: 20181207
1300 1300
1200 1200
1109 ol
1000 —- 1000
a0 Rilve s0q) [
300 80 T
700 700
500 wﬂm 60
|
o 00|k bt i b oA
400 400
300 300
209 200
109 100
510 7340, 0. 7380, 0. 220, 2440 250 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0846 Project 8N0B46
Sefting 195 Setting 95
A (@Buvim) Date: 2018:12.07 evel (BuVim) Date: 20181207
1300 1300
1200 1200
1109 o)
1000 1000
900 -~ 904
30.0) ¥ 800
700 700
609 e A 54
509 = s0q) — I —
400 D
309 304
200 200
109 100
510 7340 0. 7380, 2400, 220, 2440 250 000 00 500 700 o0 200 2300 200, 2700, 3000
Froaquency (MHz) Freauency (MHz)
site + 03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +8N0B46 Project +8N0846
Sefting 195 Sefting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20181207

S0ofltes

Sk

A

PERK_BE 74

v

420 2430,

Site
Condition

a 2840, 250,

2460, 210,
Frequency (Hz)

+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project
Setting

+Peak
+8N0B46
195

2480,

0. 2500

Left blank

Avg.

A (@BuVim)

Date: 20181207

1300
1200
1109
1000

509

snnw/

209
109

po—

AVG_BE_54]

420 2430

Site
Condition

N 2840, 250, 210,

2460,
Froquency (1Hz)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project
Sefting

2480,

20 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2018-12.07 el (080 Date: 20181207

1309 1300]
1209 1200)
1109 0,
1000 1000]
900 900
809 PEAK 74 809 PEAK 74
709 700
609 VG 54| 600 AvG 54
500 500
409 400)
300 300
200 200
109 109

000 4000, G000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000, 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000

Frequency (MHz) Freauency (WD)

site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector peak
Project +8NOB46 Project 8N0846
Setting i21 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20181207

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHILHY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL

+Peak
+8N08B46
20

evel @Buvim)

Date: 20181207

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

|
|
|
[

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHIL-HY
PEAK_74 3m HORN 9120D-HF VERTICAL
Peak

aN08d6

20

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (6Buvim) Dote: 2018.1207 evel (Buvim) Date: 2018.1207
1300 1300
1200 1200
1109 ol
1000 1000
509 904
204 PEAK T4 80 PERK 74
700 700
609 G 54 e WG 54
500 504
2 3

400 400
300 300
209 200
109 100

000 4000, 6000 8000, 10000 12000, 14000. 16000 1000, 20000, 22000. 25000 000 4000, G000, G000 10000, 12000 14000. 16000, 18000, Z0000. 22000. 25000

Frequency (Hiz) "

site +03CHILHY Site 03CHIL-HY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project +8N0B46 Project 8N0846
Sefting :19 Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2018-12.07 el (080 Date: 20181207

1309 1300]
1209 1200)
1109 0,
1000 1000]
900 900
809 PEAK 74 809 PEAK 74
709 700
609 VG 54| 600 AvG 54
500 500
409 T 400) :
300 300
200 200
109 109

000 4000, G000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000, 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000

Frequency (MHz) Freauency (WD)

site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector peak
Project +8NOB46 Project 8N0846

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR8N0846C

Date: 2018:12.07 evel (dBuVim)

1309 1300)

1200 1200)

1100 00

1009 1000|

909 909

509 T 80

700 700

509 X 60

509 509

409 400)

309 309

200 200

109 100
000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000, 1000, 20000 22000.
Freaquency (MHz) "

site HY Site 03CHII-HY

Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL

Detector Detector Peak

Project Project 8N084d6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20181208

PERK 74

VG 54

000

site
Condition
Detector
Project

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHILHY

+PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

+8N0846

evel @Buvim)

Date: 20181208

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

)

000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
H;

Site
Condition
Detector
Project

03CHIL-HY

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
aN08d6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT20 CHO1 2412MHz

Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 VG 54| 09 VG 54|
g
40,0 1 40.0] 1
. ST T T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derecror ek
Project : 8N0846 Project 8NO0846

Avg.

TEL : 886-3-327-3456 Page Number : C1-142 of C148
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (6Buvim) Date: 2018:12.08 evel (Buvim) Date: 20181208

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 G 5 609 VG 54]
509 509
409 400)
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000

Freaquency (MHz) "

site HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Detector Peak
Project Project 8N084d6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT20 CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR8N0846C

A (6Buvim) Date: 2018.12.08 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 X 60
509 509
1 2
409 400)
309 309
200 200
109 100
000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000, 1000, 20000 22000.
Freaquency (MHz) "
site HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Detector Peak
Project Project 8N084d6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR8N0846C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 VG 54| 09 VG 54|
g
; ;

40,0 1 40.0] 1

. i oo T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL

Peak Derecror ek

Project : 8N0846 Project 8NO0846

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR8N0846C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT40 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (6Buvim) Date: 2018:12.08 evel (Buvim) Date: 20181208
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 G 5 609 VG 54]
509 509
2
409 400) i
309 309 i
200 200 i
109 100 I
000 000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
requency (i) "
site HY Site HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Detector
Project Project

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11n HT40 CHO9 2452MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR8N0846C

A (6Buvim) Date: 2018.12.08 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 X 60
509 509
409 400) 1
309 309
200 200
109 100
000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 1000, 20000 22000,
Freaquency (MHz) "
site HY Site 03CHII-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Detector Peak
Project Project 8N084d6

TEL : 886-3-327-3456
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